MODEL 490

15" WOOD BANDSAW

OPERATING AND MAINTENANCE INSTRUCTIONS

A Bandsaw requires a reasonable amount of care and
attention to insure perfect performance and accurate work,
because no matter how good the manufacturer makes the
machine. the operator must take reasonable care of it and
familiarize himsell with the proper method of using the
machine and setting the adjustment lor best result. It will

take just a few moments to read and familiarize yoursell

with these instructions and they will probably save you a
lot of trouble and time later.

INSTALLATION

Your Bandsaw is shipped in a crate and wrapped in
walerprool paper. Remove the bolts that hold itto the crate
and take away the paper. The surface of the table and the
mechanism have been covered with a special grease 1o pre-
vent rusting. Remove it with a grease solvent, but no paint
solvent should be used as it will damage the paint.

Your Bandsaw is now ready to mount on a stand or
bench. There are two stands available with this handsaw
— #5549 Steel Stand and #4900 enclosed steel Stand.

POWER REQUIRED

Foraverage work and steady productiona /2 H.P.capa-
citor motor should be used.

SPEED

Forstandard motorof 1725 R.p.m. a 2-3/4" diameter pul-
ley should be used to give a correct speed of 750 R.p.m. to
the wheels (3000 S.F.M.). Nothing will be gained by in-
creasing the speed. except that the life of your blades will be
shortened considerably. Be sure that the motor runs in the
right direction. that is, the teeth of the blade should be
moving downward towards the table. if not. reverse the
rotation of the motor according to the instructions of the
makers.

THE TABLE

The table of your Bandsaw tilts to 45° to the right and 10°
to the left. The tilt it to the right. the lock knobs under the

table is turned, loosening it. It is then tightened after the
table has been tilted to the angle desired. To tilt the table to
the left first the table is tilted to the right. then the stop
sleeve #1935 on the screw at the left under the table is
removed. then the table is tilted to the left until it rests on
the screw. The setting of the table at 90° has been set at the
factory but it should be checked to insure that it has not
beendisturbed inshipping. Screwing the screwup ordown
will place the table square. when set. lock in place. After the
table setting is correct, adjust the pointer at zero so your
scale will give you the correct angle when the table is
tilted.

GENERA

MFG. CO. LTD., 835 CHERRIER
DRUMMONDVILLE, QUE., CANADA




IMPORTANT NOTICE

Working wood is inherently dangerous. Using hand or power tools improperly or neglecting standard safety

practices can lead to permanent injury or death.

So don't try to perform operations you learn about in magazines, from friends or others until you're certain

that they are safe for you and your shop situation.

We want you to enjoy your craft and to find satisfaction in the doing as well as in the finished work. So please

keep safety foremost in your mind whenever you are in the shop.

GENERAL MFG. CO. LTD.

SAFETY RULES

Read carefully before operating the machine

1)  Learn the machine's applications and limita- 7)  Be sure the power is disconnected from the
tions, as well as the specific potential hazards machine before tools are serviced.
peculiar to this machine. Follow available
operating instructions and safety rules care- 8) Never leave the machine with the power on.
fully.
9) Be positive that hold-downs and antikickback
2) Keepworkingareacleanandbesureadequate devices are positioned properly, and that the
lighting is available. work-piece is being fed through the cutting
tool in the right direction.
3) Do notwear loose clothing, gloves, bracelets,
necklaces, or ornaments. Wear face, eye, 10) Do not use a dull, gummy, bent or cracked
ear, respiratory, and body protection devices, cutting tool.
as indicated for the operation or environment.
11) Be sure that keys and adjusting wrenches
4) Do not use blade larger of heavier than the have been removed before turning power
machine is designed to accomodate. Never on.
operate a cutting tool at greater speed than
recommended. 12) Use only accessories designed for the ma-
chine.
5) Keep hands well away from saw blade. Use a
push stick or push block to hold or guide the 15) Adjust the machine for minimum exposure of
work when working close to cutting tool. cutting tool necessary to perform the opera-
tion.
6) Whenever possible, use properly locked
clamps, jig, or vise to hold the work.
GENERAL guarantee

All component parts of GENERAL machinery are carefully inspected during all production stages and

each machine is throughly inspected upon completion of assembly. Because of quality GENERAL agrees
to repair or replace any genuine part or parts which upon examination proves to be defective in workmanship
or material within a period of 24 months. In order to obtain warrantee, all defective parts must be returned
prepaid to General MFG. Co. Ltd. Repairs made without our written authorization voids all guarantees.

N




BLADE ADJUSTMENTS

The Bandsaw is shipped with a 1/4” blade. To change
blades you must open the guard. Then the upper wheel is
lowered by turning the knob placed vertically on the ad-
justment of that wheel. until the blade is loose. Remove the
pin on the front of the table. then take the blade off the
wheel aud through the slot. To replace a blade this opera-
tion is reversed. and the upper wheel is raised until the
blade is reasonably tight as indicated on the tension scale.
Then replace the pin in the table.

The blade should not be loose to work properly and care
must be taken that it is not too tight as this is a common
cause of blade breakage. and other unsatisfactory blade
performance. With a little experience the proper tension
will be determined.

After the tension has been adjusted. loosen the upper
and lower guide and guide pins by loosening the thumb-
screws and the socket screws with the wrench supplied.
Pull them back so the blade runs clear of them. Then turn
the wheels forward by hand and watch if the blade travels
on the center of the wheel if not, adjust by turning the knob,
placed horizontal at the back of the upper wheel. until the
blade “Track”. Never adjust the blade while machine is
running. Now check the blade setting by running the saw
under power.

SETTING THE GUIDES

The brackets carrying the guide pins should now be
adjusted forward until the front edge of the guide blocks
are just behind the gullets of the teeth. The guide blocks

should not touch the teeth as they will be worn out and if

they are too far back they will not give propersupportto the
blade. Lock the brackets in place. The guide blocks should
be set as close as possible the the blade yet without binding.
then tightened the screws that hold the blocks in place. The
ball-bearing blade supports should be brought forward as
near as possible to the back of the blade without touching
it, and locked in place. The blade when running free
should not bear against the support bearings, but have a
clearance of about 1/64".

If the blade is allowed to run hard against the support
bearings at all times. the back will become work hardened.
and this will caused eventual breakage. The proper adjust-
ments are very important for the correct operation of the
bandsaw.

Be sure the readjust the guides every time a blade is
changed. especially if blades of varying widths are used.
Alter considerable use. the guide blocks will be worn at
their front edges. causing a tendency to bind on the rear of
the blade. then reverse the ends. When both are worn,
grind them square.

BLADE

Bandsaw blade are subject to tremendous strain. and if
long use is desired. good care must be taken of them. Bla-
des of the right tickness. width and temper for various type
of work should be used. Always use the widest blade possi-
ble. using narrow blade for cutting sharp curves and deli-
cate work only. This will save blades. Change and use
wider blades every time that it is possible. This will
lengthen the life of your blades and give more satisfac-
tory work.,

Blades should always be sharp and will set. Il a blade is
broken it can be brazed or welded. however. il'it has beco-
me badly work hardened it will soon break in another
place. Blades from 3/16" to 1™ by 100” long can be used on
the 157 GENERAL Bandsaw.

OPERATION

Before running be sure the idjustments are right and
that the guard are closed. Turn the wheels by hand before
turning on the power. to be sure that everything is right.
Keep the upper guide close to your work at all time. Do not
force the work against the blade. A light touch will enable
you to lollow your line more easily and prevent friction
with the bearing supports [rom heating the blade which
causes work-hardening of the blade and shortens its life.

When the blade is sharp very little pressure is required
for cutting. Do not twist the blade trying to cut a sharp
curve,oracorner. use a narrow blade. When cutting curves
turn the part slowly so the blade can follow the line casily
without being twisted. Blade breakage iscaused by anyone
of a number of conditions such as being the natural result
of the peculiar stresses to which such saws are subjected.
but it is usually caused by the lack of care or of judgement
on the part of operator.

The most common causes of blade breakage are miss-
alignments and miss-adjustments of the guides, forcing or
twisting a wide blade around a narrow corner. dullness of
the teeth or insufficient set. feeding too fast. blade too tight.
top guide too high above work or using a blade incor-
rectly welded.

LUBRICATION

The ball-bearings which carry the wheels and the ball-
bearing blade supports are greased-sealed and require no
lubrication for theirentire life. No special care is necessary
for the rest of the machine.

GAUGE

The table of the GENERAL Bandsaw has a groove 3/8
inch by 3/4 inch 1o accomodate a miter gauge which en-
ables you to cross cutat right angle orat any angle desired. A
rip gauge can also be used to rip stock to 9" wide between
blade and fence. It can be used on both side of the blade
and the full width of the table.







_———495-]
—495 -9

—P -186 (2)
495-5
P I72(2)

495-4
/

‘////r-anotz)

492-3
492-2

P-179(6)

P-17T(3)
p-135(3)
- 492-4

P P-150(2)
P-149(2) Bt
496~
P-7(2)

495—6\3\ TABLE AND GUIDES
! 15" BAND SAW - MODEL 490

/_‘_ ) /"_? ._."

k‘\—-"




REPLACEMENT PARTS | 7/ /()

IMPORTANT: S
Always give part number and description of each item when ordering — Also give serial number of band saw

NOTE: BE SURE TO USE NEW NUMBERS WHEN ORDERING

§ =

—

New Old Description Quant.
No. No.
FRAME AND LOWER WHEEL PARTS
P-420 352-8 Name plate 352-8 1
491-1 Frame 1
491-2SA Upper door assy 1
(491-2 Door -1)
(491-5 Hinge - 1)
491-3SA  Lower door assy 1
(491-3 Door - 1)
(491-5 Hinge - 1)
491-4 Door lock 2
491-5 Hinge 2
494-1 Lower wheel 1
P-428 1918-1 Rubber tire 1918-1 1
195 Lower spindle 1
1944 Pulley 1
P-4 Woodruff key 3/16" x 3/4" 1
P-7 Socket set screw 5/16" x 5/16" 1
P-78 Plastic knob de 1" dia. 2
P-173 P-180 Rd. H. screw 1/4" x 3/8" 6
P-184 Drive screw No 6 x 5/16" 2
P-402 P-187 Rd. H. screw 5/16" x 3/4" 2
P-194 Bearing No 6204-2RS 2
3423 P-195 Parallel key 3/16" x 1-1/2" 1
P-196 Hex jam nut 3/4" NF p
P-197 Loading spring No S-20 1
P-1161-SA  Dust port assy 1
(P-1161 Dust port- 1)
(P-1167 Hex. nut 8/32" - 4)
(P-116 Mach. sc. Rd. Hd. 832" x 3/8" - 4)
UPPER WHEEL PARTS
356-21 Pointer 1
493-1 Upper wheel 1
493-2 Pivoting arm 1
493-3 Sliding bracket 1
493-4 Gibs 2
493-58A  Tension screw assy 1
(493-5 Tension screw - 1)
(493-12 Collar- 1)
(P-162 Roll pin 1/8" x 1" - 1)
(P-432 Knob 1963/8" - 1)
493-6 Tension scale bracket 1
493.7 Pointer bracket 1
P-430 493-8 Tension scale 493-8 1
493-9 Pivoting pin 1
493-10 Spacer 1
493-11 Upper spindle 1
493-12 Collar I
493-13 Spacer 1
493-145A  Adjusting screw assy 1
(493-14 Adjusting screw - 1)
(P-433 Knob 196-A 5/16" - 1)
P-429 493-15 Spring 493-15 1
P-428 1918-1 Rubber tire 1918-1 1
1934-1 Lock nut 1
P-432 196 Knob 196 3/8" 1
P-433 196-A Knob 196-A 5/16" 1
P-7 Socket set screw 5/16" x 5/16" I

New Old Description Quant.
No. No.
P-100 Hex. H. screw 5/16" x 3/4" 4
P-139 P-118 Tapping R.H. screw 10-32 x 3/8" 2
P-120 R.H. 8-32 x 1/4" self tapping 1
P-162 Roll pin 1/8" x 1" 1
P-188 Truarc-ring No 5000 - 137 2
P-189 Bearing No 6202 - 2RS 2
P-190 Hex jam nut 1/2" NF 1
P-409 P-191 Drive screw No 4 x 5/16" 2
P-431 P-192 Fiber washer 5/8" x 7/8" x 1/16" 1
P-193 Trust bearing Nice No 602 1
TABLE PARTS
492-1 Table 1
492-2 Trunnion 2
P-427 492-3 Shoe 492-3 2
492-4 Table bracket 1
492-5 Knob 2
P-424 492-6 Scale 492-6 1
492-7 Table pin 1
492-8 Insert 1
1935 Stop 1
1936 Stop screw 1
J-80-19 Pointer ]
P-37 Hex. H. screw 3/8" x 1-3/4" 2
P-245 P-120 Tapping R. H. screw 8-32 x 1/4" 1
P-135 Lockwasher 5/16" 3
P-315 P-149 Drive screw No 2 x 1/4" 2
P-150 Flat washer 3/8" 2
P-177 Hex. H. screw 5/16" x 2" 3
P-692 P-179 Soc. Hd. cap. 8 ¢. 5/16" x 5/8" 6
P-182 Hex. nut 5/16" 1
P-184 Drive screw No 6 x 5/16" 2
P-185 Chain 6" Ig ]
GUIDE PARTS
495-1 Guide arm l
495-2 Guide arm bracket 1
495-3SA  Lock screw assy 1
(495-3 Lock srew - 1)
(P-432 Knob 196 3/8" - 1)
495-4 Guard 1
495-5 Upper guide bracket 1
495-6 Guide block 4
495-7 Upper roll spindle |
495-8 Upper block bracket 1
495-9 Adjustable nut 2
495-10 Guard 1
496-1 Lower guide bracket 1
496-2 Lower roll spindle 1
496-3 Lower block bracket 1
P-432 196 Knob 196 3/8" 1
P-7 Socket set screw 5/16" x 5/16" 6
P-172 Thumb screw 5/16" x 3/4" 2
P-300 P-173 Flt H. screw 8-32 x 1/2" 2
P-178 Hex. H. screw 5/16" x 1-3/4" 2
P-173 P-180 Rd H. screw 1/4" x 3/8" 2
P-44 P-181 Soc. Hd. cap screw 1/4" x 3/4" 2
P-183 Bearing 6200-2Z 2
P-434 P-186 Soc. set screw 5/16" x 1-1/2" 2

)




12 1bs (5.4 kg



